
Installation Instructions 
Chevrolet Malibu,                                   

Chevrolet Impala,                                           

Buick LaCrosse,                                                  

Buick Regal,                                                             

Cadillac XTS 

Part Numbers: 

36538         

90242         

06168 

Hitch Shown In Proper Position 

Equipment Required:  Tape measure (Impala), tape 

Wrenches:  10mm, 13mm, 9/16”, 3/4” 

Drill Bits:  ½” to enlarge hole    

on LaCrosse & XTS.  

Impala models minor fascia trim 

Bracket 

“A” 

       

j Qty. (2) Hex bolt M8 X 1.25 X 55mm CL9.8 p Qty. (5) Hex nut ½-13 

k Qty. (4) Flat washer ½” q Qty. (1) Hex bolt ½-13 X 1.50 GR5 

l Qty. (2) Conical washer 3/8” r Qty. (1) Hex bolt ½-13 X 2.00 GR5  

m Qty. (2) Hex nut M8 X 1.25 s Qty. (1) Handle nut ½-13 (*torque spec below) 

n Qty. (4) Carriage bolt ½-13 X 1.50 GR5 Qty. (1) Spacer, wedge 

o Qty. (7) Conical washer ½” 

Tighten all M8-1.25 CL.9.8 fasteners with torque wrench to 25 Lb.-Ft.  (34 N*M)                                              

Tighten all ½-13 GR5 fasteners with torque wrench to 75 Lb.-Ft. (102 N*M)                                                          

*Tighten all ½-13 GR5 bolt into “handle-nut” fasteners with torque wrench to 50 Lb.-Ft. (68 N*M)   

  

 

 

 

Do Not Exceed Lower of Towing Vehicle 

Manufacturer’s Rating or Drawbar must be used in the 

RISE position only. 

Drawbar Kit: 

36061 

Fastener Kit: 36538F  

 

Accessory Rating B 

 

3500 LB (1589 Kg) Max Gross Trailer Weight 

300 LB (136 Kg) Max Tongue Weight 

j 

k 

l 
m 

n 

o 

p 

q 

r 

r 

p 

o 

o s 

Exhaust 

hanger 

Fascia 

Rearward of vehicle 

q 

j 

Use spacer wedge on applications before 

mid year 2013 FWD Models Figure 1 

Figure 3 

Figure 2 

1-3/8” [35mm] 

Support 

plate 

Note: Chevrolet Impala will require minor trimming.  Obtain owner permission before trimming. See Figure 2 

1. Remove the existing inner tailpipe hanger 8mm bolt, and replace with supplied 8mm bolt (item 1).  Both sides.  Tighten bolt  to specification.  

Hang ½” flat washers (2 each side) over weld nut on 8mm bolt.  Return bolt/s to owner. 

2. Install forward hitch bracket “A” or “B” as shown.  Slide “handle-nut” (item 10) behind the vehicle cross-member on the driver’s side, using the ½-

13 X 1.5 bolt (item 8) and attach the forward bracket that’s called out for the vehicle.  Hand tighten only.    

• On Buick LaCrosse and Cadillac XTS enlarge rearward hole on vehicle suspension mount to accept a ½ bolt.  See Figure 3                            

• Use bracket “B” with wedge spacer on all applications before the Mid year 2013 models on FWD vehicles. (tape spacer into place for easier install)  

• Use bracket “B” on the LaCrosse.   

• Use bracket “A” on all other models.  

3. Raise rearward section of the hitch into place, over 8mm bolts (installed in step 1) sandwiching the ½” flat washers between exhaust hanger and 

hitch bracket.  Attach the 3/8” conical washers & M8 hex nuts (item 3 & 4) to bolts.  Hand tighten only. 

4. Install the ½” carriage bolts (4) into the plate on the hitch’s support plate.    

• Forward hole on plate for the Impala and Cadillac models. 

• Rearward holes for the Malibu, Regal, and  LaCrosse models. 

5. Raise the center section of the hitch into place, lining up carriage bolts on hitch support plate.  Attaching the ½” conical washer and ½” hex nut.  

Hand tighten only.   

6. Attach the opposite end of the center section to the forward bracket with the ½” bolt & ½” conical washer (item 9 & 3) instal l from the bottom.  

Attach the ½” conical washer and ½” hex nut .  The center section is designed to pivot, for better installation. 

7. Torque all fasteners to required torque listed below.    

 

 

Rearward 

section of hitch 

Center section 

of hitch 

Teeth side 

against hitch 

Rearward of vehicle 

Vehicle cross-member 

Vehicle   

cross-member 

s 

4 Rearward    

holes 

4  Forward  

holes 

Figure 4 

Bracket “B” 

Cequent

http://www.carid.com/trailer-hitches.html
http://www.carid.com/draw-tite/

